INFORMATION TO USERS

This manuscript has been reproduced frem the microfilm master. UMi tims
the text directly from the original or copy subnitted. Thus, some thesis and
dissertation copies are in typewriter face, while others may be from any type of

computer printer.

The quality of this reproduction is dependent upon the quality of the
copy submitted. Broken or indistinct print, colored or poor quality illustrations
and photographs, print bleedthrough, substandard margins, and improper

alignment can adversely affect reproduction.

In the unlikely event that the author did not send UMI a complete manuscript
and there are missing pages, these will be noted. Also, if unauthorized
copyright material had to be removed, a note will indicate the deletion.
[...]
needed, whereas the actual outputs are required to train backpropagation networks.

Data patterns are categorised based on the spatial relation of the pattern to the centre of a
category in n-dimensional space in which n-dimensional space is defined by the number
of inputs. The centre of the category is defined by the average value of the inputs of all
patterns within that category. The spatial distance of the pattern is calculated based on
the input values and relative to the centre of the category in terms of the Euclidean

distance, which is defined by equation 6:

X -7, =, cx. -1} ©

where, X is the input value,
Y is the value of the centre, and

n is the number of inputs that define the pattern.

The smaller the Euclidean distance, the closer a pattern is to the centre of a category, and

the more likely it is that the pattern belongs to that category.

47



2.6 Other Al Systems

ANN is not the only type of Al modelling technique that is available. These other Al
techniques have been applied to water treatment (Boscolo, Mangiavacchi and Drius 1991;
Zhu and Simpson 1996; Liu and Wu 1997; Evans et al. 1998). However, there are
advantages and disadvantages of each technique that need to be considered. Ultimately,
upon evaluation and given the available resources as well as considering previously
successful application of ANN in the environmental engineering field, which includes
water demand prediction (Stark, Stanley and Buchanan 2000), prediction of cast iron
water main breaks (Sacluti, Stanley and Zhang 2000), air quality prediction (Hasham,
Stanley and Kindzierski 1998), modelling of coagulant dosages (Mirsepassi, Cathers and
Dharmappa 1995; Gagnon, Grandjean and Thibault 1997; Han et al. 1997), pressure drop
in filtration (Conlin, Peel and Montague 1997), chlorination dosage and control
(Rodriguez and Serodes 1996; Rodriquez, Serodes and Cote 1997), enhanced coagulation
application (Stanley and Zhang 1997), and water quality parameter prediction (Maier and
Dandy 1996; Zhang and Stanley 1997), ANN is still the modelling technique of choice.
There has been little research, however. in the modelling of the treatment process of an
entire WTP. The examples of applications in water treatment given here are the
modelling of single unit processes in treatment. Therefore, development of an ANN
model encompassing the entire treatment process, as with the case in this study, is a

unique approach toward modelling water quality from a plant.

48



2.6.1 Expert Systems

An expert system is a computer system that simulates human experts in a given area of
specialisation (Castillo, Gutierrez and Hadi 1997). Human reasoning is simulated about a
problem domain with reasoning performed over representations of human knowledge,

and problems are solved by heuristics or approximate methods (Jackson 1990).

The basic architecture of an expert system is made up of six components: knowledge
base, context, inference mechanism, explanation facility, knowledge acquisition, and user
interface (Maher and Allen 1987). The knowledge base contains the facts and heuristics
or rules associated with the problem domain, and the context contains information about
the problem being solved. The inference mechanism is the heart of an expert system,
which contains the control information and uses the knowledge base to modify and
expand the context. The explanation facility is the component that can trace the
execution of the system program and provide the explanations behind a solution to the
problem being solved. The knowledge acquisition facility is the component that
facilitates entering knowledge into the knowledge base. Finally, the user interface is the
liaison between the expert system and the user where the user can interact with the
system. Additional subsystems include coherence control, information acquisition, action
execution, learning (Castillo, Gutierrez and Hadi 1997). The coherence control
subsystem controls the consistency of the knowledge base and prevents incoherent
knowledge from reaching the knowledge base. Information acquisition is utilised by the
inference engine when initial knowledge is limited and conclusions cannot be made. The

user can provide such information through the user interface. The action execution

49



subsystem allows the expert system to perform actions based on conclusions or solutions
made. Expert systems can learn and gain experience based on available data by storing

knowledge, which can be drawn upon by the knowledge acquisition subsystem.

Compared to algorithmic solutions, heuristics are not guaranteed to succeed, and the
system must be capable of explaining and justifying solutions or recommendations
(Jackson 1990). However, mathematical algorithms might be too difficult to develop in
some cases, whereas rules for expert systems are easier to develop. In addition, expert
systems can acquire knowledge as well as verify its coherence, store the knowledge or
ask for new knowledge when needed, learn from the knowledge base and available data,
reason and make inferences in deterministic and uncertain situations, and communicate
with experts, non-experts, and other expert systems (Castillo, Gutierrez and Hadi 1997).
The main problem with utilising an expert system, however, is that the general rules
developed might be too simplistic to describe more complex problem domains. For
example, filtration performance at a WTP involves many complex processes, therefore
the rules that would be developed for an expert system may not adequately describe all
the relationships involved that affect filtration performance. As well, experts would need

to be available to develop and modify rules as needed.

2.6.2 Fuzzy Logic

Fuzzy systems are rule-based expert systems based on fuzzy rules and fuzzy inference,
which represent knowledge that is subjective, ambiguous, vague, or contradictory

(Kasabov 1996). There are three main components in a fuzzy system: fuzzy input and

50



output variables defined by their fuzzy values, a set of fuzzy rules, and a fuzzy inference
mechanism. Fuzzy propositions are used in that propositions contain fuzzy variables and
values such as “the temperature is cold” or “the pH is high.” Fuzzy inference takes
inputs, applies fuzzy rules, and produces outputs, and inputs and outputs may be either
crisp exact values such as “2” or “3,” or fuzzy values such as “low” or “high” (Kasabov
1996). Defuzzification is then done in which an output membership function is

transformed into a single value.

Fuzzy logic has an advantage over expert systems in that rule generation can be done
with statistical tools using historical data rather than relying on experts themselves.
Another advantage just as with expert systems is that mathematical equations are not
necessary to solve the problem. Other advantages of fuzzy systems are that they are easy
to implement, easy to maintain, easy to understand, robust, and cheap (Kasabov 1996).
The problem with applying fuzzy logic to filtration performance is that filtration
performance is a complex process, and even though rule generation is easier than for
expert systems, it may still be inadequate to describe the relationships involved in the

process.

2.6.3 Hybrid Systems

There are systems in which rule-based systems, fuzzy logic, and neural networks, as well
as other paradigms such as genetic algorithms and probabilistic reasoning, are combined
together to form hybrid systems. These systems are used when requirements for the

solution of a problem are not met with a single method, or if models either cannot be

51



implemented using a single method or implement better using more than one method.
Advantages of individual systems can thus be applied in a single system. If a fuzzy
neural network were to be developed, then advantages of both systems could be utilised.
For example, fuzzy systems can contribute the following features: a well-developed fuzzy
logic theory, humanlike reasoning mechanisms, uses linguistic terms, accommodates
common-sense knowledge, ambiguous knowledge, imprecise but rational knowledge,
uses universal approximation techniques, robustness, fault-tolerance, low cost of
development and maintenance, and low computational cost. Neural networks can
contribute the following advantages: ability to learn from data, ability to model empirical
behaviour of humans, use of universal approximation techniques, good generalisation,
can extract knowledge from data, possess methods for data analysis, associative
memories and pattern-matching techniques, massive parallelism (during data processing,
many neurons may “fire” simultaneously), and robustness (Kasabov 1996). There are
also several disadvantages of using hybrid systems. Knowledge and skills about different
paradigms and methods are required, investigation and comparison of alternative
solutions is necessary, and suitable software environment and simulation equipment is

needed (Kasabov 1996).

52



2.7 E.L. Smith WTP Description

The E.L. Smith WTP was built in 1976 and is owned and operated by EPCOR. It is
located on the western side of the city of Edmonton, AB, and it draws water from the
North Saskatchewan River, which is fed by the Saskatchewan Glacier on the Columbia
Icefields. The plant was expanded in 1984 and it currently has a design capacity of

approximately 200 ML/d, but it can be further expanded to a capacity of 800 ML/d.

The first stage in water treatment involves adding alum for coagulation / flocculation and
powdered activated carbon (PAC) for colour removal and taste and odour control to
water pumped in from the North Saskatchewan River upstream of the clarifiers. Rapid
mixing occurs by means of an inline mixer. Raw water then enters one of two upflow
solids-contacting clarifiers running parallel. Polymer is introduced to the clarifiers to
assist in flocculation. Entry of the influent raw water is through a circular draught tube
with an impeller mixer in the clarifier basin, and recirculated sludge is mixed in with the
raw water. Water is forced upward and out of the draught tube and into the basin because
of the recirculated flow generated by the mixer. Water may then re-enter the draught
tube through the bottom or exit the clarifier through tube settlers. After leaving the
clarifiers, lime is added for softening (soda ash is also added seasonally for the same
purpose) to the reaction zone of the third clarifier. After exiting the third clarifier, pH is
adjusted by the addition of CO,, and chlorine is added for disinfection as well as for
further taste and odour control. Fluoride is added at this point as well. Water then flows
by gravity through one of twelve filters in parallel with some polymer added as a filter

aid. The filters are dual media rapid sand filters consisting of 475 mm of anthracite

53



supported on 300 mm of sand and are approximately 18.9 m by 6.7 m length by width.
After leaving the filters, chlorine and ammonia (for disinfection through the distribution
system) and caustic soda (for pH adjustment) is added to the combined filter effluent
before being pumped out to the reservoirs and into the distribution system. A schematic

of the treatment process at E.L. Smith WTP is shown in Figure 2-6.

54



Polymer—— >

Alum

v

Clarifier 1
ChH

L

v

Carbon

Clarifier 2
(C2)

««—— Polymer

;

Lime
Clarifier 3 | Soda Ash*
(C3) Alum*
Chlorine
- COs
\ 4 Fluoride
ecarbonation
-« Filter Polymer
Aid
12
Filters
T Chlorine
*< Ammonia
Caustic Soda
3 On-site
Reservoirs
High Lift
Pumps
Field
Reservoirs
Customers

Figure 2-6. Process schematic of E.L. Smith WTP.

55

* - seasonal use of chemical



3.0 Methodology

3.1 Introduction

Described in this section are the steps and tasks that were completed in order to develop
an ANN model of filtration performance. There were three main steps involved in
creating a model: 1) source data analysis, 2) data preparation, and 3) model development

and optimisation.

Source data analysis involves the evaluation of the available data in terms of what data
are available and determining the inputs and outputs to be used in the model based on
availability and significance as discussed in section 2.4. Also part of source data analysis
was the time scale analysis to determine which time scale of data readings was most
appropriate whether every minute, an hourly average, or a daily average. Characteristics

of the data set of the chosen factors were also examined.

Data preparation involves setting up the data patterns in preparation for model
development and optimisation, with data patterns defined as the set of input values and
output value(s) for the one day. Part of the preparation of the data is to divide the
patterns into a training set, a testing set, and a production set as explained in section
3.3.4. Normally, model development would commence after this point. However,
preliminary attempts at development were unsuccessful due in part to large variations
within the data making it difficult for the models to converge and generalise. The data
was therefore further processed to aid in model development. Part of the processing was

the categorisation of the data patterns into a number of sets. The purpose of this was to

56



address the problems of large variations in the data by grouping together data patterns
that shared similar characteristics. A model could then be developed for each category.
Another problem contributing to poor model development was the presence of noise
patterns. Noise is defined here as data patterns with similar input values, but greatly
different output values, and this results in difficulties in model convergence and
generalisation.  The occurrence of noise can arise from poor readings due to
instrumentation error. It can also arise from operational activities at the WTP in which
abnormal operations are occurring on particular days such as the shutdown of a clarifier
or filter. Therefore, such data patterns can be removed since they do not represent the
normal operations of the WTP, which is what the model represents. Consequently, the

removal of such noise patterns should result in improved model development.

Finally, with the data set prepared, model development and optimisation can take place.
In this case, models of each category were developed. This involved testing various
network architectures and numerous network parameters, such as number of neurons and
type of activation function, until the best model performance is achieved for each model.
The final overall model configuration was also examined to determine how each model

would work together as an overall predictor of filtration performance.

57



3.2 Source Data Analysis

One of the initial tasks to perform prior to modelling is the analysis of the data set to be
used for modelling. This includes identifying what data are available, determining what
inputs to include in the model, and analysing the appropriateness of the data for

modelling. It is also important to determine how much data are available.

3.2.1 Data Availability
Table 3-1 lists data that are recorded and available at the E.L. Smith WTP. At the time of

model development, data from March 14, 1998 to April 30, 1999 was utilised.

3.2.2 Input and Output Selection

For the output, reservoir influent particle counts (>2 pm) was chosen, and this is based on
the fact that particle counts are more sensitive to changes in the treatment process
compared to turbidity as explained in section 2.2. The size range of >2 pm was chosen
over the size range of 2-15 pm since the >2 um size range essentially is a measure of total
counts, whereas 2-15 pum is a more limited range in comparison. Therefore, the size
range of >2 um is a more accurate measure of finished water quality. Filter effluent
particle counts of each filter was not chosen as outputs for a number of reasons. One
reason is that it makes the configuration of the model unnecessarily complicated in using
twelve outputs compared to using just one output, or alternatively developing twelve
[...]
Table 4-5. Data patterns generally come from between May and September, which
corresponds with summer weather. The main difference in the data set compared to
category 1 is that average temperature and raw turbidity are higher in category 2 than in
category 1. In addition, the range of raw turbidity encountered in category 2 is higher
than the range of the data sets in category 1. Therefore, the C2 model will be referred to

as the summer model from this point onward.

109



Table 4-5. Summer (C2) data set characteristics.
Mean Range Std. Dev.

51.1 2-720 98.7

Raw Turbidity
(NTL)

Temperature (°C) 17.1 9.1-246 3.6

Total Hardness

(mgL) 154.3 140 - 181 7.8
Total Alkalinity

(malL) 126.3 113-143 5.8
Alum Dose (mg/L) 45.0 23-124 22.5
Lime Dose (mg/L) 544 38-90 11.0
Polymer Dose

(mg/L) 0.17 0.12-0.22 0.02
Raw Flow (ML/d) 200.5 100 -253 226
pH 8.02 7.66 -8.35 0.18
Reservoir Infiuent

Particle Counts 7.8 25-263 4.4
(counts/mL)

The summer model is a S5-layer backpropagation network with eighteen hidden neurons in
each of the three hidden layers and a logistic function as the activation function for each
hidden layer. The scale function in the input layer is a linear function that scales <<-
1,1>>, and links between each layer was set with a learning rate of 0.1, a momentum of
0.1 and an initial weight of 0.3. The summer model also differs from the spring/fall and
winter models in that there are nine inputs in the summer model compared to ten in the
other two models. This is because PAC dose was not included as an input. Only two
patterns out of the 137 in total contained a value of PAC other than 0 mg/L, therefore it
was decided not to include this parameter as an input. The output parameter of reservoir
influent particle counts remains the same, but eighteen hidden neurons were used instead
of twenty to follow an arbitrary rule of two times the number of input neurons for each

hidden layer used in the spring/fall and winter models.

110



Table 4-6. Summer (C2) model performance results.

R? 0.42

Mean Squared Error 5.8

Mean Absolute Error 2.0 counts/mL
Maximum Absolute Error 5.4 counts/mL

—e—Actual « Predicted |

18.0

16.0
14.0
120
100
a0 \
6.0

4.0

Particle Counts (»2 um) per mL

2.0

0.0

0 5 10 15 20 25
Pattern #

Figure 4-3. Summer (C2) model predictions vs. actual particle count data.

Table 4-6 shows the statistical results of the summer model performance based on
production set data. Although the R? value is low, the absolute errors are low as well.
Figure 4-3 shows how well the model predicts compared to the actual particle count
values. Some peaks are missed and sometimes trends are not followed precisely, which

accounts for the relatively low R? value.

111



4.2 Model Predictions

Now that the models have been trained and developed, they can be used to determine the
impact any of the parameters used in the model has on the reservoir influent (combined
filter effluent) particle counts. Presented in this section are the results of model
predictions made by each model in response to varying different inputs. From these
results, the effect of the varied input on particle counts can be examined. The difference
of this effect under different seasonal conditions can be examined as well since each
model represents different seasonal conditions with the C1S1 model representing spring
and fall, the C1S2 model representing winter, and the C2 model representing summer.
Section 4.2.1 presents results of varying a single input and comparisons are made
between the three models. Section 4.2.2 presents the resulting effects of varying two

parameters at a time.

In order to use the models to make predictions, a dynamic link library was created for
each model, which allows for the model to be called and utilised from a spreadsheet
program such as Microsoft Excel. Therefore, using the spreadsheet as an interface,
values of each input can be typed onto the spreadsheet, and then these values are fed

through a given model with the model predicted output written to the spreadsheet.

Listed in Table 4-7 are the values of each input when that input was held constant while
varying one or two other inputs. For example, if model predictions were made with the
spring/fall model while varying alum dose, raw turbidity would be set at 10 NTU,

temperature at 2°C, hardness at 160 mg/L, alkalinity at 125 mg/L, lime dose at 55 mg/L,

112



PAC dose at 0 mg/L, polymer dose at 0.25 mg/L, raw flow at 190 ML/d, and pH at 7.90.
These set values were chosen based on the statistical average of each model’s data set
(shown in Tables 4-1, 4-3, and 4-5) with the values chosen as the average or near the

average.

Table 4-7. Values of inputs held constant during examination of effects of inputs on particle counts.

Spring/Fall | Winter (C1S2) | Summer (C2)
(C181) model model model

Raw Turbidity (NTU) 10 2 50
Temperature (°C) 2 0.5 20
Total Hardness (mg/L) 160 170 155
Total Alkalinity (mg/L) 125 130 130
Alum Dose (mg/L) 35 35 50
Lime Dose (mg/L) 55 60 60
PAC dose (mg/L) 0 0 -
Polymer Dose (mg/L) 0.25 0.30 0.18
Raw Flow (ML/d) 190 170 200
pH 7.90 7.90 8.00

It should be noted, however, that model predictions are limited by the boundaries of the
range of data values used to train the models. If presented with data beyond this range,
model predictions are extrapolated and are not necessarily as accurate as opposed to

predictions based on data within the trained range.

4.2.1 Model Predictions With One Varied Input

The parameters that were varied and examined for their effect on particle counts are alum
dose, lime dose, PAC dose, and polymer dose. These factors were chosen based on the
fact that these are parameters that can be modified and changed during operation of a

WTP.

113



; —e—spring/fall model —+—winter model -e~summer model :

45.0

40.0 e s _—
- L
E as0 | I
-
-% 7
—E 30.0 d
S :
2‘_ 25.0
g 20.0
S
S
o 15.0
K
t 100 .
o — A S

- st e P
5.0 c—\:—-?_::" {_; ;-—'_‘.——Q_"—_—'—.‘—_L
0.0
0 20 40 60 80 100 120

Alum Dose (mg/L)

Figure 4-4. The effect of alum dose on particle counts as predicted by each model.

Shown in Figure 4-4 is the effect of alum dosage on particle counts predicted by each
model. As it can be seen, the spring/fall model predicts that there is a decrease in particle
counts as alum dosage is increased, however, the effect is not very big. The winter model
predicts the opposite where increasing alum dose increases particle counts particularly
when alum dose is greater than 35 mg/L. The reason for this is that under winter
conditions, temperature and turbidity are quite low. With such a low turbidity, adding
excess alum may be adding particles to the system. Moreover, lower temperatures
decrease the efficiency of filtration as discussed in section 2.4.2.9. Therefore, these two
factors combined may account for the observed increase in particle counts with
increasing alum dosage. Another reason could be that excess alum is causing charge
reversal in which particles result in having a positive charge from a negative charge
rather than being neutralised. Consequently, coagulation/flocculation is less effective
ultimately resulting in more particles passing through the filters. The summer model also

predicts that as alum dose increases, particle counts increase but not by as much. This is

114



likely due to the effect of adding particles to the system with excess loading of alum or

possibly due to charge reversal as was described.

i —e—spring/fall model —e—winter model —=—summer model |

15.0

10.0

Particle Counts (>2 um) per mL

o
o

0.0
30 40 50 60 70 80 90 100 110

Lime Dose (mg/L)

Figure 4-5. The effect of lime dose on particle counts as predicted by each model.

Figure 4-5 shows the effect of varying lime dose on particle counts while other inputs are
held constant as predicted by each model. The trend predicted by the spring/fall model of
decreasing particle counts with increasing lime dose could be attributed to extensive
removal of calcium and magnesium particles associated with hardness. It is also possible
that with high amounts of calcium carbonate precipitating, more particles that did not
settle during coagulation/flocculation are being removed in secondary sedimentation by
adhering to the calcium carbonate precipitate. With the winter model, it can been seen
that there is a gradual increase in particle counts with an increase in lime dosage. The
reason for this is likely similar to the one described for observations for alum dose.
Although water is harder on average in the winter model than in the spring/fall model, the
temperature is lower, and reaction kinetics are slower. Thus, calcium carbonate may not

be precipitating out as fast as when temperatures are warmer resulting in particle

115



formation beyond sedimentation and ultimately resulting in higher particle counts. For
the summer model, it can be seen that generally, particle counts increase as lime dose
increases at doses greater than 70 mg/L. The reason for this is likely due to particles

being added to the system from excess dosages of lime.

. —e—=spring/fall model -—winter mecdel -

N
o

(=]
A

— i

e

200 "

15.0 —_—

100 | -

Particle Counts (>2 um) per mL

o
o

0.0

0 10 20 30 40 50 80
PAC Dose (mg/L)

Figure 4-6. The effect of PAC dose on particle counts as predicted by each model.

Figure 4-6 shows the effect of PAC dose on particle counts while keeping the other input
values constant. The summer model does not include PAC dose as an input as discussed
in section 4.1, therefore it is not shown in the graph. It can be seen that increasing the
PAC dose results in increased particle counts, minimally for the spring/fall model and
more significantly for the winter model. Since particles are being added to the system,
the extra particles detected are likely PAC particles, and adding more PAC therefore

increases particle counts.

116



! —e—spring/fall model  —=—winter model —r—summer model

25.0

20.0

15.0 1

10.0

M‘ |

5.0 _/\_,‘_ __/-_/" =
[

0.0
0.00 0.10 0.20 0.30 0.40 0.50 0.60 0.70

Polymer Dose (mg/L)

Particle Counts (>2 um) per mL

Figure 4-7. The effect of polymer dose on particle counts as predicted by each model.

The effect of polymer dose on particle counts as predicted by each model is shown in
Figure 4-7. For the spring/fall model, it can be clearly seen that the use of polymers
reduces particle counts in finished water. However, the curve levels off indicating that it
is unnecessary to have high levels of polymer to further reduce particle counts below 5
counts/'mL. The opposite is observed for the winter model where increased polymer
dosage results in increased particle counts. The likely reason for this observation is
similar to the one given for the trend observed with varying alum doses. With low
turbidity, less coagulant is necessary and excess polymer added may be adding particles
to the system. Together with lower filtration efficiency due to lower temperatures, the
result would be an increase in particle counts with increased polymer dosage. The
summer model shows a much different curve in which particle count levels peak at a
dosage of 0.15 mg/L, decreases for a bit before increasing again and levelling off. The

reason for this behaviour is unknown.

117



Table 4-8. Overview of the impact of parameters on finished water particle counts.

Predicted Particle Count Range (counts/mL)
Parameter Parameter | Spring/Fall |Winter (C1S2)| Summer (C2)
Range (C181) model model model
Alum Dose |10-110 ma/L 7-16 5-42 4-8
Lime Dose |40-100 mg/L] 5-17 5-27 5-12
PAC Dose 0-50 mg/L 13-14 7-25 -
Polymer Dose | 0-0.6 mg/L 5-22 7-15 3-7

Table 4-8 provides an overview of the extent of impact each of the four parameters that
were examined has on finished water particle counts according to the models developed.
Essentially, information from Figures 4-4 to 4-7 is summarised in Table 4-8. The
parameter range indicates the range in which the parameters were varied. The predicted
particle count range lists the range of particle counts that were predicted by each model

within the parameter range.

Under spring and fall conditions (C1S1 model), polymer dose appears to have the largest
impact on particle counts followed by alum and lime dose. PAC dose does not appear to
have a relatively significant impact. Under winter conditions (C1S2 model), alum, lime,
and PAC dose appear to have the most impact on particle counts with polymer dose
having a relatively smaller impact. Under summer conditions (C2 model), alum, lime,
and polymer dose does have an impact on particle counts, but not to the same extent as

under spring, fall, or winter conditions.

4.2.2 Model Predictions With Two Varied Inputs

The effects of varying alum and lime dose plus alum and polymer dose at the same time

on particle counts are presented in this section. These factors were chosen to be

118



examined because they can be changed operationally in a WTP, therefore these results
serve as a demonstration of the usefulness to operators of utilising these models in
determining operating conditions. The other inputs are held constant as listed in Table 4-

7.

—o—ilime dose = 40 mg/L —s—lime dose = 45 mgfL —«—lime dose = 50 mg/L. .

L —x—flime dose = 55 mg/LL —=— [ime dose = 60 mg/L ~e~lime dose =65mg/L |

20.0

18.0

16.0

14.0

12.0

Particle Counts (»2 um) per mL
8
o

®
o

6.0

20 30 40 50 60 70 8¢
Alum Dose (mgfL)

Figure 4-8. The effect of alum and lime dose on particle counts as predicted by the spring/fall model.

In Figure 4-8, the spring/fall model predicts the effect of alum dose and lime dose on
particle counts while the other inputs are held constant. [t is observed that particle counts
decrease as alum dose and lime dose increases, and the trends are similar to those

observed in Figures 4-4 and 4-5.

The same inputs are examined in Figure 4-9, but the winter model was used. It can be

seen that with both increasing alum and lime dosage, particle counts increase due to the

same reasons described in section 4.2.1.

119



[ —o—iimedose =50 mg. —s—lime dose =55mgL. ——lime dose = 60 mg/L
| —x—limedose =65mg/. —e—I[ime dose =70mgL. _ —-=— lime dose = 75 mg/L

45.0

40.0

35.0 4

30.0

25.0

200

150

10.0

Particle Counts (>2 um) per mL

5.0

0.0
20 30 40 S0 60 70 80

Alum Dose (mg/L)
Figure 4-9. The effect of alum and lime dose on particle counts as predicted by the winter model.

Figure 4-10 also shows the effect of alum and lime dose but as predicted by the summer

model.

—o—lime dose =40 mg/l. —a—lime dose =50mg/L —x—lime dose = 60 mg/L *
¢ —x—limedose =70mg/l. —=—Ilime dose =80mg/l. —-- lime dose = 90 mg/L :

140
-0"—.‘——-.'"‘~0-‘\
12.0
10.0

8.0

6.0

4.0

Particle Counts (>2 um) per mL

20

0.0
0 20 40 60 80 100 120 140

Alum Dose (ma/l)
Figure 4-10. The effect of alum and lime dose on particle counts as predicted by the summer model.

It is generally seen in Figure 4-10 that increasing both alum and lime doses increases
particle counts likely due to the effect of the addition of particles to the system at high

doses of these chemicals.

120



An operator can use the type of information that can be generated such as those presented
in Figures 4-8 to 4-10 to help determine the amount of chemicals to use. If the main goal
is to reduce particle count levels, the operator can try different levels and combinations of
alum and lime dose and determine from the model predictions the optimal combination of
dosages. For example, under spring conditions, if an alum dose of 40 mg/L is to be used,
a lime dose of 40 mg/L will result in 18 particle counts/mL or a lime dose of 65 mg/L
would result in 10 particle counts/mL based on the spring/fall model in Figure 4-8. The
operator could then decide which option is more optimal when factoring in chemical
costs. However, under winter conditions shown in Figure 4-9, although lime dose has a
minor effect on particle counts, the choice for alum dose needs to be considered carefully
as too high a dose would result in high particle count levels. Summer conditions shown